
JOHNSON CONTROLS 45

FORM 160.69-RP2 (522)

ITEM DESCRIPTION
PART 

NUMBER
QUANTITY FIGURE

51 Plug, Pipe 1/4 Hex Socket 023 01973 000  2 23
53 Sensor, Temperature 50,000 Ohms 025 33288 000  1 25
54 Screw, cap 12pt hd 5/161 021 11142 000  1 25
55 Fillpiece, Prerot Device 064 09070 000  1 23
56 Brg, Rod End W/Sst Isrt Chrome 029 07015 000  2 25, 27
57 Screw, Cap 12 Pt Hd 1/2 021 31125 000  1 23
59 Screw, Cap 12 Pt Hd 1/2 021 11984 000  1 23
60 Elbow, Flare Hydraulic 3/8 Od 023 11343 000  2 23, 26
61 Screw, Cap 12 Pt Hd 1/4 021 11505 000  3 23
62 Tube, Tee-Drain 064 48219 000  1 26
63 Screw, Cap Hex Soc Hd 1/4 021 02578 000  4 23
65 Washer, Plain Clipped Hardened 021 17593 000  40 23
66 Screw, Cap 12pt Hd 5/8 021 11629 000  38 23
67 Screw, Set Hex Soc Cup Pt 021 17615 000  2 23
68 Nut, Hex 5/8 -11 Unc-2b 021 17659 000  2 23
70 Tube, 9 Lg 37 Deg Sae Fl 1 End 064 47557 000  1 23
71 Screw, Cap Hex  3/8 -16unc 021 01497 000  6 23
73 Plate, Mounting 064 47998 000  1 23
74 Screw, Set Hex Soc Cup Pt 021 31182 000  1 25
75 Header, Spray 064 47999 000  1 23
78 Tube, Steel 3/8 Od X .049 X 003 00240 000  - 23, 26-28
79 Lockwasher, Hel Spg 1/4 Reg 021 05267 000  2 25
80 Nut, Hex 1/2 - 20unf-2b 021 10171 000  2 25, 27
81 Nut, Hex 1/4 - 20 Unc-2b 021 00450 000  6 25
82 Pin, Dowel Tapped 3/8 Dia 029 18459 000  2 23
83 Screw, Cap Hex  1/4 -20unc 021 01392 000  4 25
84 Screw, Shoulder Soc Hd 021 17557 000  6 23
87 Gasket, 2-1/2 Od X 2 Id X 1/32 064 47751 000  1 23, 28
88 Conn, Oil Drain 364 48291 000  1 *
89 Valve, Check Oil 1/8 Npte 022 04444 000  1 23

†92 Seal, O-Ring 6-1/2 Id X 1/8 028 12224 000  1 23
93 Screw, Cap Hex  3/8 -16unc 021 01485 000  3 23

†94 Seal, O-Ring 1-1/8 Id X 1/8 028 12200 000  2 23, 28
95 Nut, hex 5/16 - 18unc 2b 028 05628 000  4 25
96 Plug, Pipe, Flush Type Hex 023 05366 000  2 23
98 Screw, Cap Hex  3/8 -16unc 021 01510 000  16 23

100 Plug Pipe, Flush Type Hex 023 21738 000  3 *
*103 Bearing, Thrust 029 20839 001  1 23
105 Screw, Cap 12 Pt Hd 1/4 021 14108 000  6 23
109 Screw, Cap Hex Hd 3/8 -16unc-2a 021 17556 000  4 23
†110 Seal, O-Ring Spliced 37.050 Id 028 15083 000  1 23
111 Fillpiece, PRV Linkage 064 47727 000  1 23

* Included in Bearing Kit	 † Included in O-Ring Kit

TABLE 12 (CONT'D) - YD COMPRESSOR COMPONENTS (J3/J4/J5)




